amranas. FCC RF Test Report Report No. : FG4718060

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Asn: 3068 Aiten. 3068

Ref Lyl Offset 15.65 08

Scale/Div 10.0 48 ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3,600 GHz| Start 3.450 GHz Stop 3,600 GHz|
40 R

Tra

Amplitg

N77(50M)_DFT-s- N77(50M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Asn: 3068 Aiten. 3068

I Range Ref Lvl Offset 15.67 B

Scale/Div 10.0 48 Ref Value 30.00 dBm

Stop 3,600 GHz| Stop 3,600 GHz|
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N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Asn: 3068

Stop 3,600 GHz

m

N77(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH

Asn: 3068

A Range
ScaleDiv 10.0 08

Stop 3,600 GHz

N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH
Specinum
Spurious

Aiten. 3068

Ref Lyl Offset 15.67 o8
Ref Value 30.00 dBm

Frequen Amplitude
e

N77(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_Mid_CH

Aiten. 3068

Ref Lyl Offset 15.63 o8
Ref Value 30.00 dBm

Stap 3.600 GHz
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N77(100M)_DFT-s- N77(100M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068

RBW cency  Ampliude opFreg  REW Frequency  Ampliude
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amranas. FCC RF Test Report Report No. : FG4718060

Software Version: 23.06.1602

FR1 N77 MIMO ANTO+3

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-0.5dB

Band (ﬁﬁ% Ba{ﬁ.ﬁ”z'f " Arfen ('Jﬁ% Modulation RB Povﬁe’\rl(TdOBm) Povc\e’\rl(Tc?Bm) P%?/\:]:rL(JgItBerg) (Egers) E({E)P
i 30 10 630334(3455.01| CP-OFDM QPSK l@1 21.15 20.4 23.80 27.4 |0.5495
77 30 10 630334(3455.01| CP-OFDM 16 QAM | 1@1 20.75 19.72 23.28 27.1 |0.5129
77 30 10 633334(3500.01| CP-OFDM QPSK l@1 21.26 20.61 23.96 27.54 |0.5675
i 30 10 633334(3500.01| CP-OFDM 16 QAM | 1@1 20.95 19.95 23.49 27.22 (0.5272
77 30 10 636332(3544.98| CP-OFDM QPSK l@1 21.47 20.83 24.17 27.24 |0.5297
i 30 10 636332(3544.98| CP-OFDM 16 QAM | 1@1 21.16 20.17 23.70 27.29 |0.5358
77 30 15 630500| 3457.5 | CP-OFDM QPSK l@1 21.43 20.64 24.06 27.64 |0.5808
i 30 15 630500| 3457.5 | CP-OFDM 16 QAM | 1@1 21 19.96 23.52 27.3 |0.5370
i 30 15 633334(3500.01| CP-OFDM QPSK l@1 21.48 20.76 24.15 27.68 (0.5861
77 30 15 633334(3500.01| CP-OFDM 16 QAM | 1@1 21.19 20.1 23.69 27.21 |0.5260
i 30 15 636166|3542.49| CP-OFDM QPSK l@1 21.59 20.87 24.26 27.87 |0.6124
77 30 15 636166|3542.49| CP-OFDM 16 QAM | 1@1 21.28 20.28 23.82 27.38 (0.5470
i 30 20 630668(3460.02| CP-OFDM QPSK l@1 21.46 20.69 24.10 27.67 |0.5848
77 30 20 630668(3460.02| CP-OFDM 16 QAM | 1@1 21.13 20.12 23.66 27.32 |0.5395
77 30 20 633334(3500.01| CP-OFDM QPSK l@1 21.45 20.74 24.12 27.71 (0.5902
i 30 20 633334(3500.01| CP-OFDM 16 QAM | 1@1 21.18 20.09 23.68 27.35(0.5433
v 30 20 636000| 3540 CP-OFDM QPSK l@1 21.55 20.81 24.21 27.86 (0.6109
i 30 20 636000| 3540 | CP-OFDM 16 QAM | 1@1 21.25 20.21 23.77 27.43 |0.5534
v 30 30 631000| 3465 CP-OFDM QPSK l@1 21.39 20.59 24.02 27.83(0.6067
e 30 30 631000 3465 | CP-OFDM 16 QAM | 1@1 21.1 20 23.60 27.51 |0.5636
i 30 30 633334(3500.01| CP-OFDM QPSK l@1 215 20.87 24.21 27.86 (0.6109
v 30 30 633334(3500.01| CP-OFDM 16 QAM | 1@1 21.19 20.24 23.75 27.47 |0.5585
i 30 30 635666(3534.99| CP-OFDM QPSK l@1 21.72 20.96 24.37 28.02 (0.6339
v 30 30 635666(3534.99| CP-OFDM 16 QAM | 1@1 21.4 20.35 23.92 27.62 (0.5781
i 30 40 631334(3470.01| CP-OFDM QPSK l@1 21.45 20.72 24.11 27.97 |0.6266
v 30 40 631334(3470.01| CP-OFDM 16 QAM | 1@1 21.06 20.04 23.59 27.34|0.5420
v 30 40 633334(3500.01| CP-OFDM QPSK l@1 21.47 20.89 24.20 28 |0.6310
e 30 40 633334(3500.01| CP-OFDM 16 QAM | 1@1 21.19 20.3 23.78 27.49 (0.5610
v 30 40 635332(3529.98| CP-OFDM QPSK l@1 21.65 20.88 24.29 28.08 (0.6427
e 30 40 635332(3529.98| CP-OFDM 16 QAM | 1@1 21.36 20.28 23.86 27.73 (0.5929
v 30 50 631668(3475.02| CP-OFDM QPSK l@1 21.28 20.47 23.90 27.71 (0.5902
e 30 50 631668|3475.02| CP-OFDM 16 QAM | 1@1 20.89 19.92 23.44 27.33(0.5408
e 30 50 633334(3500.01| CP-OFDM QPSK 1@1 21.34 20.59 23.99 27.79 (0.6012
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amranas. FCC RF Test Report Report No. : FG4718060

i 30 50 633334(3500.01| CP-OFDM 16 QAM | 1@1 21.03 19.98 23.55 27.41 |0.5508
77 30 50 635000| 3525 CP-OFDM QPSK l@1 21.33 20.55 23.97 27.86 (0.6109
i 30 50 635000| 3525 | CP-OFDM 16 QAM | 1@1 21.03 19.95 23.53 27.39(0.5483
77 30 60 632000| 3480 CP-OFDM QPSK l@1 21.22 20.56 23.91 27.79 (0.6012
i 30 60 632000 3480 | CP-OFDM 16 QAM | 1@1 20.92 19.89 23.45 27.25(0.5309
77 30 60 633334(3500.01| CP-OFDM QPSK l@1 21.3 20.55 23.95 27.78 |0.5998
77 30 60 633334(3500.01| CP-OFDM 16 QAM | 1@1 20.91 19.83 23.41 27.34|0.5420
i 30 60 634666(3519.99| CP-OFDM QPSK l@1 21.35 20.64 24.02 27.83(0.6067
77 30 60 634666(3519.99| CP-OFDM 16 QAM | 1@1 21.03 19.94 23.53 27.35(0.5433
i 30 70 632334(3485.01| CP-OFDM QPSK l@1 21.01 20.26 23.66 27.56 (0.5702
77 30 70 632334(3485.01| CP-OFDM 16 QAM | 1@1 20.7 19.68 23.23 27.19 |0.5236
i 30 70 633334(3500.01| CP-OFDM QPSK l@1 21.01 20.38 23.72 27.61 |0.5768
i 30 70 633334(3500.01| CP-OFDM 16 QAM | 1@1 20.72 19.78 23.29 27.23 |0.5284
77 30 70 634332(3514.98| CP-OFDM QPSK l@1 21.24 20.49 23.89 27.65 (0.5821
i 30 70 634332(3514.98| CP-OFDM 16 QAM | 1@1 20.79 19.86 23.36 27.31|0.5383
77 30 80 632668(3490.02| CP-OFDM QPSK l@1 21.01 20.28 23.67 27.6 |0.5754
77 | 30 80 632668|3490.02| CP-OFDM 16 QAM | 1@1 20.76 19.68 23.26 27.28 [0.5346
77 30 80 633334(3500.01| CP-OFDM QPSK l@1 21 20.34 23.69 27.63 |0.5794
77 30 80 633334(3500.01| CP-OFDM 16 QAM | 1@1 20.69 19.64 23.21 27.19 |0.5236
77 | 30 80 634000 3510 | CP-OFDM QPSK l@1 21 20.4 23.72 27.66 (0.5834
77 30 80 634000| 3510 | CP-OFDM 16 QAM | 1@1 20.63 19.76 23.23 27.34|0.5420
77 | 30 90 633000 3495 | CP-OFDM QPSK l@1 21.08 20.23 23.69 27.59 (0.5741
v 30 90 633000 3495 | CP-OFDM 16 QAM | 1@1 20.6 19.63 23.15 27.18 |0.5224
i 30 90 633334(3500.01| CP-OFDM QPSK l@1 21.04 20.26 23.68 27.66 (0.5834
77 30 90 633334(3500.01| CP-OFDM 16 QAM | 1@1 20.59 19.56 23.12 27.24 |0.5297
v 30 90 633666(3504.99| CP-OFDM QPSK l@1 21.08 20.38 23.75 27.75 |0.5957
77 | 30 90 633666|3504.99| CP-OFDM 16 QAM | 1@1 20.66 19.63 23.19 27.28 [0.5346
v 30 100 633334(3500.01| CP-OFDM QPSK |(137@68 21.63 20.84 24.26 27.44 |0.5546
77 30 100 633334(3500.01| CP-OFDM QPSK l@1 21.52 20.77 24.17 28.09 (0.6442
v 30 100 633334(3500.01| CP-OFDM QPSK | 1@271 21.73 21.09 24.43 27.31(0.5383
v 30 100 633334(3500.01| CP-OFDM 16 QAM (137@68 21.21 20.38 23.83 26.98 (0.4989
77 30 100 633334(3500.01| CP-OFDM 16 QAM | 1@1 21.05 20.14 23.63 27.24 |0.5297
v 30 100 633334(3500.01| CP-OFDM 16 QAM | 1@271 21.52 20.46 24.03 27.05 (0.5070
77 30 100 633334(3500.01| CP-OFDM 64 QAM (137@68 19.73 18.93 22.36 24.93 (0.3112
v 30 100 633334(3500.01| CP-OFDM 64 QAM | 1@1 19.42 18.59 22.04 25.12 (0.3251
e 30 100 633334(3500.01| CP-OFDM 64 QAM | 1@271 19.8 18.95 22.41 24.85 (0.3055
77 | 30 100 633334(3500.01|CP-OFDM 256 QAM|137@68 16.68 15.96 19.35 21.47{0.1403
v 30 100 633334(3500.01|CP-OFDM 256 QAM| 1@1 16.41 15.88 19.16 21.78 (0.1507
e 30 100 633334(3500.01|CP-OFDM 256 QAM| 1@271 16.78 16.21 19.51 21.46 (0.1400
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amranas. FCC RF Test Report Report No. : FG4718060

FR1 N77 MIMO-ANTO

Frequency Stability

NR SCS Bandwidth Arfen Freq Modulation RB Deviation | Verdict | Environment
Band (kHz) (MHz) (MHz) (ppm)

77 30 20 633334 | 3500.01 CF:?"F?EEM 51@0 | 00046 | PASS NV

77 30 20 633334 | 3500.01 CF(’?‘S;EM 51@0 | 00023 | PASS LV

77 30 20 633334 | 3500.01 CF(’?‘SS?M 51@0 | 00047 | PASS HV

77 30 20 633334 | 3500.01 C'SSEEM 51@0 | 00066 | PASS 30C

77 30 20 633334 | 3500.01 ng’gﬁ M| s1@0 | 00027 | PAss -20°C

77 30 20 633334 | 3500.01 CF(SSEE M| s1@0 | 00069 | PASS -10C

77 30 20 633334 | 3500.01 C'SSEEM 51@0 | 00022 | PASS 0C

77 30 20 633334 | 3500.01 ng’gﬁ M| s51@0 | 00043 | PAss 10C

77 30 20 633334 | 3500.01 CF(SSEE M| s1@0 | 00046 | PASS 20°C

77 30 20 633334 | 3500.01 C'SSEEM 51@0 | 00033 | PASS 30°C

77 30 20 633334 | 3500.01 CF(SSEE M| s1@0 | 00036 | PAss 40°C

77 30 20 633334 | 3500.01 CFSSEE M| s1@0 | 00055 | PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
77 30 20 633334 3500.01 CPQSSFEM 51@0 7.1 13 PASS

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RF
Couping IX
RT - ki
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amranas. FCC RF Test Report Report No. : FG4718060

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 10 633334 | 3500.01 ng;'f“" 24@0 8.5714 9.561
77 30 10 633334 3500.01 Cfé%';\?ﬂ"" 24@0 8.5703 9.455
77 30 10 633334 | 3500.01 C&%’Z‘?AM 24@0 8.5557 9.747
77 30 10 633334 | 3500.01 ggéogm" 24@0 8.584 9.643
77 30 15 633334 | 3500.01 cngggEM 38@0 13.55 14.94
77 30 15 633334 | 3500.01 Cfé%';'i/l'\" 38@0 13.503 14.75
77 30 15 633334 | 3500.01 C&%’;?AM 38@0 13.617 14.62
77 30 15 633334 | 3500.01 g';éogm" 38@0 13.509 14.53
77 30 20 633334 | 3500.01 CF(SSQ?M 51@0 18.236 19.25
77 30 20 633334 | 3500.01 Cfé%';?ﬂ"" 51@0 18.236 19.55
77 30 20 633334 | 3500.01 C&%’Z'RAM 51@0 18.135 19.07
77 30 20 633334 | 350001 %Eéogl'f,\';" 51@0 18.185 19.47
77 30 30 633334 | 3500.01 CFSS;EM 78@0 27.869 2052
77 30 30 633334 | 3500.01 Cfé%'m"' 78@0 27.852 29.47
77 30 30 633334 | 3500.01 C&%’Z?WM 78@0 27.803 29.0
77 30 30 633334 | 3500.01 g;’éogz\'x' 78@0 27.893 29.46
77 30 40 633334 | 3500.01 CF(;SEEM 106@0 37.692 39.52
77 30 40 633334 | 3500.01 Cfé%i'iﬂ“" 106@0 37.789 30.65
77 30 40 633334 | 3500.01 C&%FA?AM 106@0 37.819 39.44
77 30 40 633334 | 3500.01 %Eéogm" 106@0 37.788 39.25
77 30 50 633334 | 3500.01 CZ‘SEEM 133@0 47.499 49.04
77 30 50 633334 | 3500.01 Cfé%':A?AM 133@0 47.566 49.06
77 30 50 633334 | 3500.01 C&%’Z’fﬂ“" 133@0 47.51 48.97
Sporton International Inc. (ShenZhen) Page Number 1 A2-5 of 26

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : HBNNMQ2210-D187



amranas. FCC RF Test Report Report No. : FG4718060

77 30 50 633334 | 3500.01 ggéoQFE,\“A" 133@0 47.304 49.26
77 30 60 633334 | 3500.01 CF(SSS?M 162@0 57.819 59.75
77 30 60 633334 | 3500.01 Cfé%';?ﬂ"" 162@0 57.838 59.64
77 30 60 633334 | 3500.01 C&%’Z?AM 162@0 58.011 59.9
77 30 60 633334 | 3500.01 %Eéogm" 162@0 57.908 60.1
77 30 70 633334 | 3500.01 C%gg?"" 189@0 67.693 70.12
77 30 70 633334 | 3500.01 Cfé%';?ﬂ“" 189@0 67.442 69.64
77 30 70 633334 | 3500.01 C&%’m\" 189@0 67.369 69.82
77 30 70 633334 | 3500.01 %Eéogl'f,\';" 189@0 67.801 69.85
77 30 80 633334 | 3500.01 C'ZSEEM 217@0 77.636 80.5
77 30 80 633334 | 3500.01 Cfé%';'i/l'\" 217@0 77.59 80.01
77 30 80 633334 | 3500.01 C&%’;?AM 217@0 77.612 79.93
77 30 80 633334 | 3500.01 g';éogm" 217@0 77.298 80.11
77 30 90 633334 | 3500.01 CF(SSQ?M 245@0 87.458 90.32
77 30 90 633334 3500.01 CE%Z?AM 245@0 87.504 90.28
77 30 90 633334 | 3500.01 C&%’Z?AM 245@0 87.462 90.35
77 30 90 633334 | 3500.01 %Eéogfl\';" 245@0 87.574 90.19
77 30 100 633334 3500.01 CFSSEEM 273@0 97.386 100.5
77 30 100 633334 | 3500.01 Cfé%’j_\?ﬂ"" 273@0 97.438 100.7
77 30 100 633334 | 3500.01 C&%’Z’iﬂ“" 273@0 97.302 100.5
77 30 100 633334 3500.01 %Eéogm" 273@0 97.478 100.7
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 350001 GHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

Oooupied Bandwidh
WH;

N77(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 350001 GHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

N77(10M)_CP-OFDM_16

QAM_Outer_Full_

Aiten. 3068

(Center 3.50001 GHz SVideo B 300.00 kHz"

Ocaupied Bandwidth
BT

Mid_CH

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

N77(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
-

Scale/Div 10.0 B

(Center 3.50001 GHz SVideo B 300.00 kHz"
#Res BWW 100.00 kHz

Ocaupied Bandwidth

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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Report No. : FG4718060

N77(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 350001 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

Oooupied Bandwidh
Total Power

N77(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

N77(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Center 3.50001 GHz
#Res BW 150.00 kHz

Ocaupied Bandwidth

Aiten. 3068

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BW 150.00 kHz

Ocaupied Bandwidth

Aiten. 3068

Freg Run

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

ideo BW 620,00 kHz" Span 40 Mz,
ms (1001 pts)

N77(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

ideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pts)

Center 3.50001 GHz
#Res BWW 200.00 kHz

N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

SVideo B 620,00 kHz'

Ocaupied Bandwidth

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot oF
-

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BWW 200.00 kHz

Total Paver

N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068 Freg Run

SVideo B 620,00 kHz'

Ocaupied Bandwidth

Total Paver

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 60 MHz, [Center 3.50001 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308
] proes C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4718060

N77(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Vialue 30.

bl

#Video BW 13000 MHz" Span 80 Mz,

Sweep 1.00 ms (1001 pts)

N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 13000 MHz" Span 80 Mz,

Sweep 1.00 ms (1001 pts)

Spectnum Anaiyzer
(Occupied BY

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BWW 430,00 kHz

2 Matrics v

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ref Value 30.00 dBm

bt

#Video BW 1.3000 MHz" Span BO MKz|

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Center 3.50001 GHz
#Res BWW 430,00 kHz

2

Total Paver

N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 1.3000 MHz"

Sweep 1,00 ms (1001 pis)

Ocaupied Barx

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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amranas. FCC RF Test Report Report No. : FG4718060

N77(50M)_CP- N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Vialue 30.00 dBm Scale/Div 10.0 B

kil

#Video BW 16000 MHz" Span 100 MHz| [Center 3,50001 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics

Ocaupied Bandwidth
Total Pawer

N77(50M)_CP-OFDM_64 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 16000 MHz" Span 100 MHz| [Center 3,50001 GHz #Video BW 1.6000 MHz" 00 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A2-12 of 26
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HSNNMQ2210-D187



SPORTON LAB.

FCC RF Test Report

Report No. : FG4718060

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Ref Vialue 30.

g

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 20000 MHz"

Span 120 MHz
Sweep 1.00 ms (1001 pts)

Spectnum Anaiyzer
(Occupied BY

Scale/Div 10.0 B

Center 3.50001 GHz
#Res BW 620,00 kHz

2 Matrics

v

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Ref Value 30.00 dBm

ik oo

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Center 3.50001 GHz
#Res BW 620,00 kHz

2

Total Paver

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

Ocaupied Barx

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187

Page Number 1 A2-13 of 26



amranas. FCC RF Test Report Report No. : FG4718060

N77(70M)_CP- N77(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B Ref Value 30.00 dBm

NS

#Video BW 2.4000 MHz" Span 140 MHz| [Center 3.50001 GHz #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

2 Matrics v

Ocaupied Bandwidth
Total Pawer

N77(70M)_CP-OFDM_64 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A2-14 of 26
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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amranas. FCC RF Test Report Report No. : FG4718060

N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Scale/Div 10.0 B Ref Value 30.00 dBm

Lstrpiseste pows g

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A2-15 of 26
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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amranas. FCC RF Test Report Report No. : FG4718060
N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 3068

Ref Value 30.00 dBm Scale/Div 10.0 B

e A AT

#Video BW 3.0000 MHz" Span 180 MHz| 3.5000 #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Rel Lyl Offset 11.90 d8
Scale/Div 10.0 B Ref Value 30.00 dBm

IR T

#Video BW 3,000 MHz" sp 2| #Video BW 3.0000 MHz"

Span 180 M)
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A2-16 of 26
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HSNNMQ2210-D187



samranis. FCC RF Test Report

Report No. : FG4718060

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 3.0000 MHz" Span 200 MHz|
Sweep 1.00 ms (1001 pts)

28.8 d8m

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Scale/Div 10.0 B

(Center 3.5000 GHz
#Res BWW 1.0000 MKz

2 Matrics v

Ocaupied Bandwidth

Aiten. 3068

Ref Value 30.00 dBm

bbbt Wl Tt

#Video BW 3.0000 MHz"

Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

ppnisinbit

(Center 3.5000 GHz
#Res BWW 1.0000 MKz

2

Ocaupied Barx

Rel Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 3.0000 MHz"

Span 200 M)
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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amranas. FCC RF Test Report Report No. : FG4718060

Conducted Spurious Emissions

B';“r?d (iﬁf) Ba(n“ﬁ;vzigith Arfcn (zsg) Modulation RB Result Verdict
77 30 10 630334 | 3455.01 C%S;?M 1@0 see graph
77 30 10 630334 3455.01 CFSSSFEM 1@0 see graph PASS
77 30 10 630334 3455.01 CFSSSFEM 1@0 see graph PASS
77 30 10 633334 | 3500.01 C%S;?M 1@0 see graph
77 30 10 633334 3500.01 CFSSSFEM 1@0 see graph PASS
77 30 10 633334 3500.01 CFSQ'S:EM 1@0 see graph PASS
77 30 10 636332 3544.98 CF(SE,’SFEM 1@0 see graph
77 30 10 636332 | 3544.98 CF(SE,’SFEM 1@0 seegraph | PASS
77 30 10 636332 3544.98 CF(SE,’SFEM 1@0 seegraph | PASS
77 30 50 631668 | 3475.02 CF(SE,’SFEM 1@0 see graph
77 30 50 631668 | 3475.02 CF(SE,’SFEM 1@0 seegraph | PASS
77 30 50 631668 3475.02 CF(SE,’SFEM 1@0 seegraph | PASS
77 30 50 633334 | 3500.01 CF(SE,’SFEM 1@0 see graph
77 30 50 633334 | 3500.01 CF(SE,’SFEM 1@0 seegraph | PASS
77 30 50 633334 3500.01 CF(SE,’SFEM 1@0 seegraph | PASS
77 30 50 635000 3525.0 CF(’?'SSFEM 1@0 see graph
77 30 50 635000 3525.0 CF(’?'S'S:EM 1@0 see graph PASS
77 30 50 635000 3525.0 C%‘SEEM 1@0 seegraph | PASS
77 30 100 633334 | 3500.01 C%‘SEEM 1@0 see graph
77 30 100 633334 | 3500.01 C%‘SEEM 1@0 seegraph | PASS
77 30 100 633334 | 3500.01 C%‘SEEM 1@0 seegraph | PASS

Sporton International Inc. (ShenZhen) Page Number : A2-18 of 26
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(10M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT - oD O 0 0

g 168308
Ref Level 30.00

N77(10M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N77(10M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH

1001

= Power (WS
o -
Run .

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 39,800 GHz|

Swesp 347 ms (40001 ps)]

Function

N77(10M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Y Function
5345 dBm

Functian Width Function Vaue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(10M)_CP-

OFDM_QPSK_Edge_1RB_Left_High CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Povee (RS
RT - oD O o 0

v 168108
Ref Level 30.00 dBm

start 30 MHz

N77(50M)_CP-

OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput g Tyoe: o (RM
C 00100

RT o o 3 A

Video BW 3.0 MHz"

Function Function Width
dBm
Gl

N77(10M)_CP-

OFDM_QPSK_Edge_1RB_Left_High CH

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

¥ Function
A dBm

N77(50M)_CP-

OFDM_QPSK_Edge_1RB_Left_Low_CH

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ' Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Function Functian Width Function Vaue
Em

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(50M)_CP-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT - oD O 0 0

g 168308
Ref Level 30.00

N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA
KEYSIGHT Input

g Tyoe: o (RM
RT o 0

00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

Gl

N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 35.500 GHz]

Sweep 20.7 ms (40001 pts)]

Y Function
3T dBm

N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_High CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Stop 35,500 GHz)
Sweep 20.7 ms (40001 pts)]

Y Function
ST AT dBm

Functian Width Function Vaue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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Page Number 1 A2-21 of 26



amranas. FCC RF Test Report Report No. : FG4718060

N77(100M)_CP- N77(100M)_CP-

OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

KEYSIGHT Porer [RAS)

f Fast A Type Power (RMSI;
c o100 - C o Al 1001100

RT o om0 ! A Trg: Free Run

15peck

ScalaDiv 10 B ScalerDiv 10 4B

Video BW 3.0 MHZ' Stop 35.500 GHz]

Sweep 20.7 ms (40001 pts)]

Function Function Width Mode Trace Scake Y Function Functian Width Function Vaue
T N1 528 dBm

:
4
SY M7}
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amranas. FCC RF Test Report Report No. : FG4718060

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 10 630334 3455.01 CF(SSEEM 1@0 seegraph | PASS
77 30 10 630334 3455.01 CF(SSEEM 24@0 | seegraph | PASS
77 30 10 636332 | 3544.98 ng’gEM 1@23 | seegraph | PASS
77 30 10 636332 3544.98 CF(SSEEM 24@0 | seegraph | PASS
77 30 50 631668 | 3475.02 cngggEM 1@0 seegraph | PASS
77 30 50 631668 | 3475.02 CF(SS;? M| 133@0 | seegraph | PAsS
77 30 50 635000 3525.0 C'SSEEM 1@132 | seegraph | PASS
77 30 50 635000 3525.0 cngggEM 133@0 | seegraph | PASS
77 30 100 633334 | 350001 CF(SS;? M 1@0 seegraph | PASS
77 30 100 633334 | 3500.01 C'SSEEM 1@272 | seegraph | PASS
77 30 100 633334 | 3500.01 cngggEM 273@0 | seegraph | PASS
Sporton International Inc. (ShenZhen) Page Number 1 A2-23 of 26
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(10M)_CP-

Asn: 3068

Scale/Div 10.0 48

| Start 3.400 GHz
4 Range Tabls

N77(10M)_CP-

Asn: 3068

A Range
ScalelDiv 10.0 08

OFDM_QPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Right_High_CH

Stop 3,550 GHz

N77(10M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

Spectum
Sputos|

Aiten. 3068

Ref Lyl Offset 18.65 08

ScaleiOv 10.0 B Ref Value 30.00 dBm

Amplit

N77(10M)_CP-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 3068

Ref Lyl Offset 18.60 B
Ref Value 30.00 dBm

Stop 3.550 GHz

Tra

Stop 3,600 GHz

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : HBNNMQ2210-D187
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samranis. FCC RF Test Report

Report No. : FG4718060

N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Asn: 3068

Scale/Div 10.0 48

Stop 3,550 GHz
40 Range Teble

17508

N77(50M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

Asn: 3068

A Range
ScalelDiv 10.0 08

N77(50M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

Spectum
Sputos|

Aiten. 3068

Ref Lyl Offset 18.65 08

ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3.550 GHz

N77(50M)_CP-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 3068

Ref Lyl Offset 18.67 o8
Ref Value 30.00 dBm

1 A2-25 of 26
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N77(100M)_CP- N77(100M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_CH OFDM_QPSK_Edge_1RB_Right_Mid_CH

Spectum
Sputos|

Asn: 3068 Aiten. 3068

Ref Lyl Offset 18.67 o8
Ref Value 30.00 dBm

N77(100M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

A Range
ScaleDiv 10.0 08
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amranas. FCC RF Test Report Report No. : FG4718060

Software Version: 23.06.1602

FR1 N77 MIMO-ANT3

Frequency Stability

BNaer (iﬁf) Baa\%vzigith Arfcn (';/:flg) Modulation RB D?;La;i;)n Verdict | Environment
77 | 20 20 633334 | 3500.01 C'ZS;?M 51@0 | 00066 | PASS NV
77 30 20 633334 | 3500.01 C'ZS;?M 51@0 | 0.0069 | PASS LV
77 30 20 633334 | 3500.01 C'gggl'f'\" 51@0 | 00054 | PASS HV
77 30 20 633334 | 3500.01 cz—gggm 51@0 | 00039 | PASS -30C
77 30 20 633334 | 3500.01 cz—gggm 51@0 | 00062 | PASS -20C
77 30 20 633334 | 3500.01 C%‘SEEM 51@0 | 0.0038 | PASS 10T
77 30 20 633334 | 3500.01 C'gggl'f'\" 51@0 | 00039 | PASS o
77 30 20 633334 | 3500.01 C'gggl'f'\" 51@0 | 00064 | PASS 10T
77 30 20 633334 | 3500.01 cz—gggm 51@0 | 0.0066 | PASS 20C
77 30 20 633334 | 3500.01 cz—gggm 51@0 | 00054 | PASS 30C
77 30 20 633334 | 3500.01 C%‘SEEM 51@0 | 00022 | PAss 40C
77 30 20 633334 | 3500.01 C'ZSEEM 51@0 | 00048 | PASS 501
Sporton International Inc. (ShenZhen) Page Number 1 A3-10f 23
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amranas. FCC RF Test Report Report No. : FG4718060

Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
77 30 20 633334 | 3500.01 | CP-OFDM QPSK | 51@0 6.97 13 PASS
N77(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
Sporton International Inc. (ShenZhen) Page Number 1 A3-2 of 23
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amranas. FCC RF Test Report Report No. : FG4718060

Occupied Bandwidth

) 2608
NR SCS Bandwidth Freq " OBW
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (MHz) BW
(MHz)
77 30 10 633334 | 350001 | CP-OFDMOQPSK | 24@0 | 85862 | 9.984
77 30 10 633334 | 3500.01 | CP-OFDM 16 QAM | 24@0 | 85646 | 9.404
77 30 10 633334 | 350001 | CP-OFDM 64 QAM | 24@0 | 85667 | 9.269
77 30 10 633334 | 3500.01 CP'OQF EM 256 24@0 | 86053 | 9648
77 30 15 633334 | 350001 | CP-OFDMQPSK | 38@0 13.56 14.79
77 30 15 633334 | 3500.01 | CP-OFDM 16 QAM | 38@0 | 13596 | 14.67
77 30 15 633334 | 3500.01 | CP-OFDM 64 QAM | 38@0 13.59 14.87
77 30 15 633334 | 3500.01 CP'OQF E,Cf 256 38@0 | 13603 | 14.96
77 30 20 633334 | 350001 | CP-OFDMQPSK | 51@0 18.17 19.39
77 30 20 633334 | 350001 | CP-OFDM 16 QAM | 51@0 | 18189 | 19.21
77 30 20 633334 | 350001 | CP-OFDM 64 QAM | 51@0 | 18252 | 19.09
77 30 20 633334 | 3500.01 CP'OQF E,CI" 256 51@0 | 18238 | 19.25
77 30 30 633334 | 350001 | CP-OFDMQPSK | 78@0 | 27.818 | 29.07
77 30 30 633334 | 3500.01 | CP-OFDM 16 QAM | 78@0 | 27.878 | 29.43
77 30 30 633334 | 3500.01 | CP-OFDM 64 QAM | 78@0 | 27.9009 | 28.94
77 30 30 633334 | 3500.01 CP'OQF AD,\'X' 256 78@0 | 27.868 | 2901
77 30 40 633334 | 350001 | CP-OFDMQPSK | 106@0 | 37.891 | 39.24
77 30 40 633334 | 3500.01 | CP-OFDM 16 QAM | 106@0 | 37.836 | 39.77
77 30 40 633334 | 3500.01 | CP-OFDM 64 QAM | 106@0 | 37.809 | 39.44
77 30 40 633334 | 3500.01 CP'OQF E,&” 256 106@0 | 37.884 | 39.57
77 30 50 633334 | 350001 | CP-OFDMOPSK | 133@0 | 47.431 | 49.07
77 30 50 633334 | 3500.01 | CP-OFDM 16 QAM | 133@0 | 47.519 | 4955
77 30 50 633334 | 3500.01 | CP-OFDM 64 QAM | 133@0 | 47.505 | 49.25
77 30 50 633334 | 3500.01 CP'OQF EI\'X' 256 133@0 | 47.383 | 48.99
77 30 60 633334 | 350001 | CP-OFDMOPSK | 162@0 | 57.952 | 59.68
77 30 60 633334 | 3500.01 | CP-OFDM 16 QAM | 162@0 | 57.771 | 6018
77 30 60 633334 | 350001 | CP-OFDM 64 QAM | 162@0 | 57.951 | 59.72
77 30 60 633334 | 3500.01 CP'OQF AD,\'X' 256 162@0 | 57.861 | 59.81
77 30 70 633334 | 350001 | CP-OFDMOQPSK | 189@0 | 67.565 | 69.81
77 30 70 633334 | 3500.01 | CP-OFDM 16 QAM | 189@0 | 67.568 | 69.91
77 30 70 633334 | 3500.01 | CP-OFDM 64 QAM | 1890@0 | 67.655 | 69.81
77 30 70 633334 | 3500.01 CP'OQF E,\'X' 256 189@0 | 67.651 | 69.77
77 30 80 633334 | 350001 | CP-OFDMOQPSK | 217@0 | 77.488 | 79.97
77 30 80 633334 | 350001 | CP-OFDM 16 QAM | 217@0 | 77.444 | 8016
77 30 80 633334 | 3500.01 | CP-OFDM 64 QAM | 217@0 | 77.601 | 79.97
Sporton International Inc. (ShenZhen) Page Number : A3-3 of 23
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amranas. FCC RF Test Report Report No. : FG4718060

77 30 80 633334 | 3500.01 CP'Og 2% 217@0 | 77.504 | 79.94
77 30 90 633334 | 3500.0L | CP-OFDMQPSK | 245@0 | 687.38 90.39
77 30 90 633334 | 3500.0L | CP-OFDM 16 QAM | 245@0 | 87.409 | 90.32
77 30 90 633334 | 3500.01 | CP-OFDM 64 QAM | 245@0 | 87535 | 90.23
77 30 90 633334 | 3500.01 CP'OQF D256 | 2a5@0 | 87424 | 9037
77 30 100 633334 | 3500.01 | CP-OFDMQPSK | 273@0 | 97.373 | 1005
77 30 100 633334 | 3500.0L | CP-OFDM 16 QAM | 273@0 | 97.657 | 1004
77 30 100 633334 | 3500.0L | CP-OFDM 64 QAM | 273@0 | 97552 | 100.6
77 30 100 633334 | 3500.01 CP'OQF o 256 273@0 | 97.612 | 1005
N77(10M)_CP- N77(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 48 e '] Ref Lvl Offset 11.90 d8
Ref Value 30.00 dBm ale/Div 10.0 Ref Value 30.00 dBm

Video BW 300,00 kHz" Span 20 M, [Center 3.50001 GHz SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) 0.00 kHz Sweep 253 ms (1001 pis)

N77(10M)_CP-OFDM_64 N77(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 11,90 48
30.00 dBm

Center 3,50001 GHz #Video BW 300.00 kHz* Span 20 Mz (Center 3.50001 GHz #Video BW 300.00 kHz* Span 20 MHz|
[#Res BIW 100.00 kHz Sweep 2.53 ms (1001 pts) 100.00 kHz Swaep 2.53 ms (100 pis)|

v 2 Matics v

Ocoupied Bandwidth Qczupied Bandwidih
8565
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N77(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

Center 350001 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

Oooupied Bandwidh

N77(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 350001 GHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

N77(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Center 3.50001 GHz SVideo B 47000 kHz' Span 30 MKz|
#Res BW 150.00 kHz Sweep 167 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer

N77(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
o

Center 3.50001 GHz SVideo B 47000 kHz' Span 30 MKz|
#Res BW 150.00 kHz Sweep 167 ms (1001 pis)|

Ocaupied Bandwidth
Total Pawer
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